
Helpline: +44 (0) 23 8049 4344   Sales Desk: +44 (0) 23 8049 4333   General Enquiries: +44 (0) 23 8026 6355   internet: drapertools.com   email: sales@drapertools.com

Draper Tools Limited, Hursley Road, Chandler’s Ford, Eastleigh, Hampshire. SO53 1YF   UK. � 1122


230V 305mm

BANDSAW�
98445 – BS305/750SF SPARE PARTS DRAWING



Helpline: +44 (0) 23 8049 4344   Sales Desk: +44 (0) 23 8049 4333   General Enquiries: +44 (0) 23 8026 6355   internet: drapertools.com   email: sales@drapertools.com

Draper Tools Limited, Hursley Road, Chandler’s Ford, Eastleigh, Hampshire. SO53 1YF   UK. � 1122


230V 305mm

BANDSAW�
98445 – BS305/750SF SPARE PARTS LISTING

KEY 
No.

PART 
No.

STOCK 
No. DESCRIPTION

1 & 2 YBS305/750-01A 74013 Motor assembly

3 (NP) Frame

4 – 8 YBS305/750-04A 74028 Adjusting handle assembly

13 & 14 YBS305/750-14A 74040 Motor pulley assembly

15 – 18 YBS305/750-15A 74313 Lower wheel assembly

20 Blade

21 – 25,  
27, 29,  
57 & 83

YBS305/750-29A 74434 Mounting plate assembly

26 YBS305-159 14228 Belt

19, 28, 
84 & 85

YBS305/750-28A 74560
Lower wheel shaft  
assembly

31, 33, 
53 & 56

YBS305/750-33A 75035 Micro switch assembly

34 & 35 YBS305/750-35A 75243 Switch

19, 37 &  
67 – 69

YBS305/750-37A 75367
Upper wheel shaft  
assembly

16 – 18 
& 38

YBS305/750-38A 75368 Upper wheel assembly

36,  
41 – 43,  
69 & 70

YBS305/750-42A 76194 Adjusting plate assembly

11,  
44 – 52  
& 171

YBS305/750-52A 76197 Lower door assembly

11,  
44 – 51,  
54 & 171

YBS305/750-54A 76198 Upper door assembly

55 YBS305/750-55 76200 End cap

39, 40 &  
57 – 60

YBS305/750-60A 76202
Adjusting handle  
assembly

61 – 66 YBS305/750-66A 76203 Protecting cover assembly

71 (NP) Nut M6

12, 13, 
30, 72, 
73 &  

78 – 82

YBS305/750-30A 76206 Guide block assembly

74 YBS305/750-74 76208 Knob

75 (NP) Bolt M6x12

76 & 77 YBS305/750-77A 76243
Lower protecting cover 
assembly

KEY 
No.

PART 
No.

STOCK 
No. DESCRIPTION

86 YBS305/750-86 76258 Dust outlet

11, 75  
& 87

YBS305/750-87A 77240 Exhaust inlet assembly

76,  
88 – 111, 
166, 192  

& 193

YBS305/750-104A 77775 Fence assembly

81, 112 – 
124, 166  

& 167
YBS305/750-122A 78293 Angle guide assembly

125 – 127, 
129 – 153, 
166, 182 – 
185, 195  

& 196

YBS305/750-132A 78294 Table assembly

10, 32, 
69, 76, 

154 – 161 
& 186

YBS305/750-156A 78460 Table adjust assembly

162 & 163 YBS305/750-162A 78461 Power cord

164 (NP) Internal wiring

165 (NP) Cable shield

166 (NP) Screw M4x8

167 (NP) Spring washer 4

168 (NP) Washer 4

169 (NP) Screw M5x18

170 (NP) Pressure plate

172 (NP) Internal power cord

9 – 11 & 
173 – 181

YBS305/750-174A 78470
Upper guide block  
assembly

187 (NP) Screw M6x40

189 (NP) Screw M8x14

190 (NP) Knob

191 YBS305/750-191 98682 (NP) Pushout rod

194 (NP) Supporting plate

9, 10 &  
197 – 199

YBS305/750-198A 78471 Brush


